PWF4200SH

10005-00537-00

N
oo

20092-00010-00

Lance

780/55/M22*1.5M%L14/ 1/4CONNECTOR

N
O

20091-00016-00

Gun

GL10/ 3/8connector/5000PSI/M22*1.5/

w
o

20048-00074-00

High pressure hose

3/8connector/ 3/8connector/®8/L=15m® 16/4200PSI/

Location P/N DESCRIPTION Details: Quantity:
* [ 1 | 20260-02103-02 Engine SC420/EPA3 1
% | 2 | 33400-00005-00 Flat key 6.3%6.3/54 1
* | 3 | 20100-00157-00 Pump RSV4G40/AR/ 1
* | 4 | 30101-00365-00 | Hexagon Head M8*1.25/30/5=10/8.8%%/ %/ 4
* | 5 | 34036-00029-00 Nozzle 0° 040#/red/00040 1
* | 6 | 34036-00030-00 Nozzle 15° 0404#/yellow/15040 1
% | 7 | 34036-00031-00 Nozzle 25° 040#/green/25040 1
% | 8 | 34036-00032-00 Nozzle 40° 040#/white/40040 1
* | 9 | 34036-00005-00 Nozzle Black 1
* | 10| 33275-00047-00 Nozzle Holder ®27*®11.5%9.5/NBR-60 5
* | 11| 33624-00070-00 hook for hose 175*88*%164/Q235 1
* | 12| 20135-00301-00 Handle ®32*%1.2/516%215*40/Q235/ 1
* | 13| 34024-00063-00 V type clip 7.5/65MN/ 2
% | 14| 20135-00302-00 Frame support ®32%1.2/408%174*304/Q235/ 1
% | 15| 30128-00004-00 Lock nut M8%1.25/5=13 4
% | 16 | 30136-00135-00 Washer ©8.5*016*2/ 4
% | 17 | 30101-00382-00 |Hexagon Head Bolt M8%1.25/75/5=10/8.8/ 4
% | 18| 30128-00010-00 Nylon Nut M6*P1/S=10/ 2
* | 19| 34030-00051-00 Rubber seat 60%*40%*30/Shore hardness40-45/®7/ 2
* | 20| 30114-00019-00 | Nexagon socket M6*1/45 2
* | 21| 20090-01237-00 Frame ®32/659*490%333/ 1
* | 22 | 30136-00086-00 Washer ®17*®30%2.5 4
% | 23| 20134-00126-00 Wheel PU/12" *4" /®16/ 2
% | 24| 30125-00023-00 |[Hexagon flange nut M8%*1.25/5=13/8.8/ 9
% | 25| 34031-00080-00 Axle 0 16%627/D4/ 1
* | 26 | 34006-00020-00 locking clip ®2*18/ 2
* | 27 | 34030-00056-00 | Stud damping seat ®35%20/Shore hardness40-45/M8*P1.25%14 4
*

*
*
*

w
—_

APOWER




